Spare part diagram - pump assembly Super Finish 1500

SF 1500/ 09 /99

\N—7

\ ¢
- ’
? S J

- ;
7 =< 9 /
;
I




Spare part list — pump assembly Super Finish 1500

Trolley Standard Trolley Standard
ltem version version Description ltem version version Description
Part No. Part No. Part No. Part No.
1 9900 336 Cylinder head screw M 6 x 40 DIN 912 (2) 24 0340 369 0340 369 Distance bush
9905 112 Screw M 6 x 20 (2) 25 9903 312 9903 312 Cylinder head screw M 6 x 12 DIN 912

2 9920 806 Washer 6.4 DIN 7349 (2) 26 0340 304 0340 304 Cover plate

3 0340 303 0340 303 Foot (2) 27 0340 306 0340 306 Oil dipstick

4 0340 205 0340 205 Housing : 28 9952 855 9952 855" Capacitor 20 MF/400 V (230 V~ , 50 Hz)
5 9905 111 9905 111 Oval head screw 5 x 20 (7) 29 0340 351 0340 351 Toothed disc

6 9905 112 9905 112 Screw M 6 x 20 (5) 30 0340397 0340 397 Fan

7 0340 302 0340 302 Connecting plate 31 0340398 0340 398 Locking ring

8 0090 628 Rubber foot (1) 32 0340 399 0340 399 Fan cover

9 0340 353 0340 353 Toothed belt 33 9921 504 9921 504 Lock washer B4 DIN 127 (4)

10 0340 352 0340 352 Toothed disc 34 9900 737 9900 737 Cylinder head screw M 4 x 6 DIN 84 (4)
1 0340 706 0340706 Eccentric shaft, pos. 12-20 35 0340 200 0340 200 Electric motor 230 V~, 50 Hz

12 3056 464 3056 464 Snap ring 72 x 2.5 36 0261 352 0261 352 Mains cable HO7RN-F3G1,5 -6 m

13 9970 532 9970 532 Shaft seal ring 40 x 72 x 10 37 9951 074 9951 074 Cable screw connection

14 0341 324 0341 324 Eccentric shaft 38 9951075 9951 075 Nut

15 9960 151 9960 151 Deep groove ball bearing 6207 39 9953 684 9953 684 Motor protection switch 230 V~, 50 Hz, 7A
16 9922518 9922 518 Snap ring 35 x 1,5 41 9971 365 9971 365 O-ring 9.25 x 1.78

17 9960 431 9960 431 Roller bearing NUTR 25 42 0340 222" 0340 222*  Control unit

18 9922 506 9922 506 Snap ring 25 x 1,2 . 43 0010861  0010861*  Compression spring

19 9960 113 9960 113 Deep groove ball bearing 6302 44 0010858 0010858* Clip

20 9998 144 9998 144 Snap ring 15 x 1 45 0010 859* 0010 859*  Stop sleeve

21 9900 315 9900 315 Cylinder head screw M 6 x 25 DIN 912 (4) 46  0158251* 0158251*  Pressure control knob

22 9920 806 9920 806 Washer 6.4 DIN 7349 (4) 47  0340223* 0340223*  Pressure control valve

23 0340 305 0340 305 Housing .

* The after-sales service must reset the operating pressure when these parts are replaced.



Spare part list - pump head
Super Finish 1500 (0340 71 2)

Spare part diagram - pump head Super Finish 1500

item Part No. Description
1 0340339 % Inlet sleeve
2 0158 360 *  Sealing ring
3 0340 243 % Inlet valve (Pos. 2, 3) O
4 0340703 O Inlet valve, service set (pos. 1,2,3)
5 0340 320 Paint section
6 0340 337 Compression spring
7 0340 246 inlet valve button
9 9971395 % O-ring 10x 1,25
10 0169 248 x  Relief valve
12 0340 241 x  Diaphragm with insert
13 0340 707 Screw flange (pos. 14 —> 18)
14 0340 361 Groove nut
15 0340 368 Disc
16 0340 359 Rubber disc
17 9971 469 * O-ring 35x2
18 0340 358 Ring
19 9900 150 Hexagon bolt M12 x 30 DIN 933 (4)
21 0340 312 Compression spring
22 0344 311 Spring plate
23 0344 310 %  Piston
24 9991 797 *  Manometer 0-400 bar
25° 9970 109 *  Sealing ring
26 0340 701 OO Outlet valve, service set (Pos. 27 —> 31)
27 0340 700 *  Valve seat (ele)
28 9941 501 x  Ball 11 00O
29 0253 405 %  Spring support ring 0]0)
30 0340 332 x Compression spring (ele)}
31 9971 401 * O-ring 16x2 OO
32 0340 330 %  Valve guide

* Wear parts

SF 1500/ 12 /98

19

70 Nm



Spare part list - inlet vaive Spare part list AirCoat regulator

P— P— Super Finish 1250
Item SF 1250 ¢ SF 1750 Description
1500 item Part No. Description
0340 243 0341 245 inlet valve 1 9991 944 Seal set
1 0340344 0340344 Inletvalve-cap 2 9970 161 Sealing ring
2 9910201 9910 201 Hexagon nut 3 9983239 Double nipple
3 0252346 0253324  Compression guide 4 9991942 Manometer 0 - 10 bar
4 0190304 9994 304  Compression spring 5 9992778 Connector nipple
5 0158333 0341 344 Valve guide -
6 0340 341 Valve housing
7 0341 346 Sealing ring
8 0341 360 Valve housing
9 0340343 0341 343 Valve seat
10 0340342 0254 525  Valve cone
11 0158 360 Sealing ring
9992 821 9992 821 Loctite fast cleaner
7063 - 400 ml

9992 528 9992 528 Loctite 270, 50 mi

Spare part diagram - inlet valve

Spare pért list AirCoat regulator

5 (AirCoat regulator fitting kit, Part No. 0340 250)
6 Super Finish 1500
90 Nm jtem Part No. Description

9991 942 Manometer 0 - 10 bar

9970 161 Sealing ring

9992 778 Connector nipple

9983 239 Double nipple

9991 944 Seal set

10

11

ITIRET

ltem9 prepare the adhesive area with fast cleaner

Loctite 7063. :
Bonded with Loctite 270.
Valve lift SF 1250, 1500 1.9 mm £ 0.1

Valve lift SF 1750 2.3 mm - 0.1




Spare part list — 5 litre hopper

ltem PartNo.  Description

0340 260 5 litre hopper fittings
0340 901 Cover
2 9902 306 Screw 3,9 x 13

0037 607 Filter disc, mesh No. 20,
: mesh size 0.8 mm

0340 904 Hopper
5 0340905 Return pipe

—95

SF 1500

Spare part list - Quick-Clean suction sy-

‘stem for trolley version

Spare part list — suction system for
trolley version

item Part No. Part No. Description
SF 1500 ©  SF 1750

0252 225 0253 209 Suction system

0252 231 0253 701 Suction pipe

0250 214 0253 211 Return pipe

8971 164 e O-ring28x1.5

0250 243 0253 244 Filter, mesh size 1.25 mm

O wWwN -

ltem Part No. Part No. Description
SF 1500 SF 1750
0341 262 0341 261 Quick-Clean suction system
1 0250 243 0253244  Filter, mesh size 1.25 mm
0250 328 0253 211 Return pipe
2




Spare part list - trolley

ltem Part No. Part No. Description
SF 1500 SF 1750

0340 210 0341210 Trolley
0340372 e Washer
9994 957 0270318 Wheel
9994 950 9994 950 Wheel cap
9990 861 9990 861 Plug

BWN =

SF 1500/ 11/1995




